
Sulky Parts List 

 

Item Part Number Description Qty 

1 20-1066 Sulky Base ASM 1 

2 40-1024 Sulky Tire 2 
3 30-0910 Washer 4 

4 30-0911 5/16”-18 x 0.75 Hex Bolt 4 
5 20-1067 Pivot Tube Rear 1 

6 20-1069 Sulky Tube Front 1 

7 40-1036 IGUS Bushing 6 
8 30-0381 3/8-16 x 1.00 Carriage Bolt 2 

9 20-1068 Sulky Pin 1 
10 10-1028 Sulky Mount 1 

11 30-0105 3/8-16 Flange Nylock Nut 2 
12 30-1070 Lynch Pin 3/16” 1 

13 10-2605 Carabiner 1 

14 20-2604 Chain 1 
15 30-0051 5/16-18 Flange Nylock Nut 1 

16 30-0412 5/16-18 x 0.75 Carriage Bolt 1 
NA 60-0030 Complete Sulky Decals (Not Shown) 1 

 


